


















INTERMEDIATE DESIGN SUBMITTAL 
 
 
 
 
 
 

Onondaga Lake Remedial Design 
SCA Water Treatment Plant 
 
 
 

 
 

 
 
 
 
 
October 2009 





 SCA Water Treatment Plant – Intermediate Design Submittal 

  Intermediate Design Submittal: 10/8/2009 
I:\Honeywell.1163\44523.Sca-Water-Trmen\Docs\Reports\Intermediate Design Submittal\SCA WTP Intermediate Design Submittal rev 10_8.doc 

i 

TABLE OF CONTENTS 
 
Executive Summary ............................................................................................................................. 1 
1.  Introduction ..................................................................................................................................... 4 
[...]
layout may differ from what is proposed based upon final equipment selection and evaluation of the 
key considerations above.  For example, gravity GAC basins in lieu of commercially available 
equipment may be used to achieve VOC and SVOC removal.   
 
The facility will utilize multiple parallel treatment trains to allow for increasing or decreasing the 
plant throughput, in response to varying flows from the dredging operation.  During winter months 
the dredging operation will be idled.  Water resulting from contact precipitation and seepage from the 
geotextile tubes will require treatment during the winter.  It is anticipated that one treatment train will 
be installed inside of a heated structure for winter operations.  The other treatment trains will be 
installed outdoors and will be idled and winterized when the dredge season ends.  Figure 4-1 
illustrates the basic flow sequence for the SCA WTP.  
 



 SCA Water Treatment Plant – Intermediate Design Submittal 

  Intermediate Design Submittal: 10/8/2009 
I:\Honeywell.1163\44523.Sca-Water-Trmen\Docs\Reports\Intermediate Design Submittal\SCA WTP Intermediate Design Submittal rev 10_8.doc 

13 

Figure 4-1.  WTP Flow Sequence 
 

pH Adjust 
System 1

pH Adjust 
System 2

- 1 In-Line Static Mixer 
(Coarse pH Adjust) and 
1 Mixed Tank (Fine pH 
Adjust) Per System
- Caustic or Acid Feed

Flash Mix 1

Flash Mix 2

- Polymer & Alum 
  Feed

Flow Distrib.
Box

- Divide Flow Between 
  the Parallel Treatment
  Trains

Clarifier 
System 1

- Each System Has a 
  Floc. Tank and Inclined 
  Plate Clarifier
- Sludge Pumped to
  Backwash/Sludge 
  Tank

Multimedia Filter 
System 1

- Clarifier Overflows to Filter
  Feed Tank
- Filter Feed Pump
- One Filter Vessel Per 
  System
- Spent Backwash Sent to 
  Backwash/Sludge Tank

GAC System 1

Train 1 (Typical of Multiple 
Parallel Trains)

Train 2

Train 3

Train 4 Effluent
Monitor. Tank

Effluent
Holding Basin

Backwash/
Sludge Tank

Backwash from GACs/MMFs

Sludge from Clarifiers

Note:  Multiple Parallel 
Treatment Trains.  One 

Train Inside Heated 
Enclosure for Winter 

Treatment of Waters from 
Precipitation and 

Geotextile Tube Seeps.  
All Other Trains Idled 
During Off-Season.

Each pH Adjustment and 
Flash Mix System Sized to 
Handle 50% Of The Plant 

Flow

Multimedia Filter System
Is Optional

Additional Parallel Trains

WTP
 Influent

To Metro
Via WB 

Leachate
Pumping Sta.

SCA 
Geotextile 

Tubes

 
 
For additional information regarding the process equipment, refer to Appendix B for the process flow 
diagram and preliminary process and instrumentation drawings (P&IDs).  

4.1.1.  pH Adjustment System 
The waters collected during dredging will exhibit a pH range of approximately 8 to 12.5 standard 
units (S.U.).  To facilitate mercury and nickel precipitation, a pH of approximately 8.5 S.U. will be 
required.  A sulfuric acid solution or a sodium hydroxide solution will be used to adjust the pH of the 
influent flow stream, as required.  Water will be transferred from the Water Treatment Influent Basin 
via a pump station (by others) and will be divided between two pH adjustment tanks.  Each of the 
tanks will have a volume of approximately 40,000 gallons and will be constantly mixed.  The tanks 
will have vertical, cylindrical configurations.  Coarse pH adjustment will occur in-line in the influent 
forcemain, with sulfuric acid or sodium hydroxide added to the pump discharge line upstream of a 
static inline mixer.  Final pH adjustment will occur in the tanks.  To accommodate varying flows, 
either one or both pH adjustment tanks can be operated. 

4.1.2.  Metals Precipitation 
The pH adjusted water will flow by gravity from each of the pH adjustment tanks to a dedicated flash 
mix tank.  Each tank will have a volume of approximately 10,000 gallons.  Alum and polymer 
solutions will be added in the flash mix chambers.  The tanks will be rapidly mixed. 
 
The discharges from the two flash mix tanks will be directed to a distribution box.  The distribution 
box will have a rectangular configuration.  Water will enter a center chamber. The total flow will be 
divided (using telescoping valves or equivalent) and directed to the operating flocculation tanks, in 
which suspended solids and precipitated metals will be agglomerated. The water in each train will 
then be gravity fed to the corresponding inclined plate clarifiers (IPC).  The IPCs will be designed 
with a SOR of 0.25 – 0.75 gpm/ft2 based on the treatability testing results.  To accommodate varying 
flows, either one or both flash mix tank(s) and one or more flocculation tank/IPC train(s) can be 
operated. 
 
Gravity settling will occur in the IPCs.  Supernatant will overflow from each of the clarifiers to the 
feed tanks.  Settled solids will be pumped from the base of each clarifier to the backwash/sludge tank. 



 SCA Water Treatment Plant – Intermediate Design Submittal 

  Intermediate Design Submittal: 10/8/2009 
I:\Honeywell.1163\44523.Sca-Water-Trmen\Docs\Reports\Intermediate Design Submittal\SCA WTP Intermediate Design Submittal rev 10_8.doc 

14 

4.1.3.  Filtration System (optional) 
Phase II Treatability Testing concluded that filtration downstream of metals precipitation was not 
required to meet the mercury discharge objective; however, the design includes provisions for 
filtration if operational experience indicates polishing filtration is needed.  The treatment train may 
utilize polishing filtration (multi-media or equivalent) vessels for the removal of solids carried over in 
the clarifier supernatant.  The water would be pumped from the feed tanks to the filter vessels.  Each 
IPC system would have a corresponding filter vessel.  The vessels would periodically be backwashed 
with treated effluent water to remove accumulated solids.  Backwashing would be initiated via either 
a timer, high differential pressure, or manually. The spent backwash water would be directed to the 
backwash/sludge tank.  

4.1.4.  VOC and SVOC Removal System 
The water from the feed tanks will be pumped to a pair of granular activated carbon (GAC) vessels, 
which will be operated in series. The GACs will be designed for a hydraulic loading rate of 2-10 
gpm/ft2 and an empty bed contact time for both vessels of 15 minutes. Carbon adsorption will be used 
to remove VOCs and SVOCs.  Either vessel may serve as the “lead” or “lag” unit.  Once “break-
through” of organic compounds is observed at the discharge of the lead unit, the treatment train will 
be temporarily idled and the spent carbon in the lead unit will be replaced.  The (formerly) lead unit 
will be placed in the lag position, via the arrangement of valves.  Backwashing with treated effluent 
water will be used to dislodge solids. Backwashing can be initiated via either a timer, high differential 
pressure, or manually. Spent backwash waters will discharge to the backwash/sludge tank. 

4.1.5.  Treated Water Discharge System 
Treated water from the GAC vessels will discharge to the effluent monitoring tank.  The pH of this 
tank and the effluent flow out of this tank will be monitored for effluent compliance.  A composite 
sampler will be provided for effluent quality monitoring. 
 
The effluent monitoring tank will be discharged by gravity to Honeywell’s existing Wastebed 
Leachate Overflow Pumping Station for enhanced ammonia removal at Metro. Off-spec water can be 
recycled back to the Water Treatment Influent Basin via pumping.  Backwash pumps will be provided 
to supply backwash water from the tank to the GAC (and polishing filter vessels if required). 

4.1.6.  Residual Solids Management System 
As described above, the sludge from the clarifier bottoms and the solids-laden spent backwash waters 
will be discharged to the backwash/sludge tank.  Frac tank(s) will be used for the backwash/sludge 
tank.  The tank(s) will be constantly mixed, to prevent solids separation.  The contents of the tank(s) 
will be pumped to the sediment consolidation area (geotextile tubes) for solids filtration. During 
winter operations, the solids will continue to be discharged to the geotextile tubes.  

4.1.7.  Chemical Storage/Feed Systems 
The treatment plant will use sodium hydroxide (caustic), sulfuric acid, and alum solutions.  These 
chemicals will be delivered to the site using bulk chemical tanker trucks.  The chemicals will be 
stored in outdoor tanks located within concrete walled secondary containment areas as shown on 
drawing G-2 in Appendix B.  The containment areas will have roofs to prevent the accumulation of 
rain water.  The appropriate clearances will be maintained between chemicals and combustible 
materials for compliance with applicable codes. In addition, the tanks will be registered with the 
NYSDEC Chemical Bulk Storage (CBS) program by way of a modification to the existing license for 
other Honeywell CBS regulated storage tanks.  Chemical metering pumps will be installed adjacent to 



 SCA Water Treatment Plant – Intermediate Design Submittal 

  Intermediate Design Submittal: 10/8/2009 
I:\Honeywell.1163\44523.Sca-Water-Trmen\Docs\Reports\Intermediate Design Submittal\SCA WTP Intermediate Design Submittal rev 10_8.doc 

15 

the tanks.  Either caustic or sulfuric acid will be fed to the pH Adjustment Tanks via signals from pH 
controllers. Alum will be fed to the flash mix tanks at a constant dosage. The tank(s) and pumping 
system(s), as required, will be provided with heating systems for winter freeze protection.  The 
treatment train will use polymer for flocculation at the inclined plate clarifiers.  The polymer will be 
stored in totes or drums and be installed on top of secondary containment pallets.   

4.2.  Site Infrastructure 

A preliminary review of the Building Code of New York was performed and is included as Appendix 
E.  The results of the code review indicate a use classification “U” (Utility), which will apply to the 
site infrastructure requirements.  The site infrastructure requirements include site development, 
structures/enclosures, utilities, structural, electrical, and permitting as presented below.    

4.2.1.  Site Development 
In order to construct and support the proposed SCA WTP facility, several site development activities 
will be performed. These activities will consist of: 
 
• installation of erosion and sedimentation controls (E&SC) 
• installation of storm water controls, drainage facilities and storm water detention  
• site clearing and grubbing activities 
• site ingress and egress road improvements 
• rough and final grading 
• site preparation for construction activities 
• construction of the SCA WTP facilities as indicated on Sheet G-2 and G-3 
• extension of utilities (electric, water, influent and effluent pipelines, process pipelines) on the 

project site 
• site stabilization 
 
Upon site selection, the design details for the above items will be finalized.  

4.2.2.  Enclosures/Structures 
The enclosure that will house the winter train will be heated for winter operation. It will be located as 
shown on Drawing G-2 in Appendix B.  
 
Mobile trailers will be used for the offices and the lab facility as shown on Drawing G-2.  

4.2.3.  Utilities 
The following utilities are proposed to support the SCA WTP.  
 
Electrical 
The electrical feeder will be connected at the limits of work as shown on the General Arrangement 
and be routed to the Switchgear/MCC pad. Refer to Section 4.4 for more details on the electrical 
distribution.  
 



 SCA Water Treatment Plant – Intermediate Design Submittal 

  Intermediate Design Submittal: 10/8/2009 
I:\Honeywell.1163\44523.Sca-Water-Trmen\Docs\Reports\Intermediate Design Submittal\SCA WTP Intermediate Design Submittal rev 10_8.doc 

16 

Potable Water 
Potable water will be connected at the limits of work as shown on the General Arrangement and be 
routed to the emergency eyewash/safety showers required near chemical usage points. The exact 
number of eyewash/safety showers and their locations will be identified in the final design submittal.  
 
Sanitary 
Sanitary connections are not currently planned. Portable restrooms or a sanitary holding tank are 
proposed due to the temporary nature of the facility.   
 
Compressed Air (optional) 
Compressed air is not currently proposed.  However, if polishing filtration is used, air scour would 
reduce the volume of backwash water required for the filters. If required, the size of the compressor 
system would be established in the final design submittal. 

4.3.  Structural 

The structural design of the enclosure for the winter train and the foundations for the unit processes 
will follow the applicable and relevant codes listed below.  
 
Structural Design Criteria: 
 

Building Codes:  
• Building Code of New York State, 2007 (BCNYS). 
• ASCE 7-05  

 
Structural Steel:  

• AISC Steel Construction Manual, Allowable Stress Design, 13th Edition 
• AISC Seismic Provisions for Structural Steel Buildings, March 9, 2005 
• Design of Welded Structures, Blodgett 
• Design Guide 9, Torsional Analysis of Structural Steel Members, Seaburg & Carter 
• Design Guide 7, Industrial Buildings: Roofs to Column Anchorages, Fisher 
• RCSC Structural Bolting Specification 
• AWS D1.1, Structural Welding Code - Steel 

 
Concrete:  

• ACI 302.1R, Guide for Concrete Floor & Slab Construction 
• ACI 318-02, Building Code Requirements for Structural Concrete 
• ACI 350R, Environmental Engineering Concrete Structures 
• ACI 350.1, Tightness Testing of Environmental Engineering Concrete Structures 
• ACI 350.3/350.3R, Seismic Design of Liquid-Containing Concrete Structures 
• ACI 360R-92, Design of Slabs on Grade 
• ANSI/ASCE 3-91, Standard for the Structural Design of Composite Slabs 
• Portland Cement Association (PCA) Design Standard for Circular and Rectangular 

Reinforced Concrete Structures 
• PCI Design Handbook for Precast and Prestressed Concrete 
• PCA Publication, Slab Thickness Design for Industrial Concrete Floors on Grade, 

R.G. Packard, 1976 



 SCA Water Treatment Plant – Intermediate Design Submittal 

  Intermediate Design Submittal: 10/8/2009 
I:\Honeywell.1163\44523.Sca-Water-Trmen\Docs\Reports\Intermediate Design Submittal\SCA WTP Intermediate Design Submittal rev 10_8.doc 

17 

• Sanitary Structures - Tanks and Reservoirs, Seidendstricker and Hoffman 
• AWS D1.4, Structural Welding Code – Reinforcing Steel 

 
Aluminum:  

• Specification for Aluminum Structures, Pub. 30, Aluminum Assoc. 
 

Metal Decking:  
• SDI Design Manual for Composite Decks, Form Decks and Roof Decks 
• SDI Manual of Construction with Steel Deck 

 
OSHA Regulations  

 
Loading Requirements: 
 
 Dead Loads:  

• Weight of permanent structure. 
• Weight of the fixed service equipment, such as plumbing stacks and risers, electrical 

feeders, heating, ventilating and air conditioning systems and fire sprinkler systems. 
 

Roof Dead Loads: 
• Roofing Material & Insulation  10 psf 
• Selfweight of roof   TBD 
• M/E Allowance    10 psf 

 
Live Loads:  

• In accordance with the Building Code of New York State, Table 1607.1.  
 
      Uniform Concentrated 
      (psf)        (lbs.) 
General Floor - First Floor   125(1)        2000 
Corridor – First Floor    100(1)        2000 
Office Space/ Personnel Assemb.  100(1)        2000 
Walkways & Elevated Platforms  60 
Stairs      100          300 
Minimum Roof     20 
 

(1) Minimum live loads for each occupancy.  Actual loads of equipment (including impact and vibratory loading) shall be included in 
addition to designated loads. 

 
Snow Loads:  (BCNYS, Section 1608) 

• Ground Snow Load, Pg = 50 psf   (BCNYS, Figure 1608.2) 
• Snow Exposure Coefficient,   (BCNYS, Table 1608.3.1) 

  Terrain Exposure = 0.8 
• Thermal Factor, Ct     (BCNYS, Table 1608.3.2) 

Unheated structure = 1.2   
Structure kept just above freezing = 1.1 
All other structures = 1.0 

• Importance Factor, Is =  1.0   (BCNYS, Table 1604.5) 



 SCA Water Treatment Plant – Intermediate Design Submittal 